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TEST NO. SA23

PROJECT CONKLIN PROJECT
PROJECT NO. PP
LOCATION Conklin, AB

DATE SAMPLED JUN 19, 2023 DATE TESTED JUN 21, 2023 TESTED BY AH
SUPPLIER NA saMPLEDBY CL
SOURCE NA TEST METHOD WASHED

SPECIFICATION AT6-80
MATERIAL TYPE 80MM CRUSH
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GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
80 mm 100.0 |100.0-100.0 5 mm 29.8 20.0-65.0
50 mm 84.8 55.0-100.0
25 mm 64.8 38.0-100.0
16 mm 49.8 32.0-85.0
315 pm 13.0 6.0-30.0
80 pm 4.0 2.0-10.0

Reviewed by Ali.H

Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test results is provided only on written request.




